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Applicant’s name.................. : Shenzhen EDUP Electronics Technology Co.,Ltd.

AAAress .o - 6 Floor, #6 Building, No.48, Kangzheng Road, Liantang Industrial
Area, Buji Town,ShenzZhen, China

Manufacture's Name............ : Shenzhen EDUP Electronics Technology Co.,Ltd.

Address ..o . 6 Floor, #6 Building, No.48, Kangzheng Road, Liantang Industrial

Area, Buji Town,ShenzZhen, China
Product description

Product name .........ccccooeveuvenee . Wireless Adapter
Model and/or type reference : EP-DB1607

Series Model ...........ccovveveeenen. : EP-DB1608
Standards ........oooveeiiiiiienens . FCC Part15.407
Test procedure.........ccoeeeveveiveennen, ANSI C63.10-2013

This device described above has been tested by STS, and the test results show that the
equipment under test (EUT) is in compliance with the FCC&IC requirements. And it is applicable
only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of STS, this
document may be altered or revised by STS, personal only, and shall be noted in the revision of
the document.
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Test Result..........cccocevevvviiveiiiciiee v s Pass
Testing Engineer : W
(Tony Liu)
Technical Manager : \/‘D’CM"
(Vita Li)

Authorized Signatory : ['L,.ley 70/"’%

(Bovey Yang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:
§ 15.407,KDB 789033 D02 General UNII Test Procedures New Rules v01r01

FCC Part15 (15.407)

FCC standard Test Item Results
15.207 AC Conducted Emission PASS
§ 15.407 (2) (26 dB) / § 15.407 (e) (6 dB)/

§ 15.407 (a) (99%)
Maximum Conducted
15.407(a) (1).(2).(3).(4).(5) éut’put e PASS

Radiated Emission And

26dB/6dB &99% Bandwidth PASS

15.407(b)& 15.209 ( Unwanted Emissions) PASS
Measurement
Conducted Emission And
15.407(b)7 ( Unwanted Emissions) PASS
Measurement
15.407(a) (1).(2).(3).(4).(5) Power Spectral Density PASS
15.407(9g) Frequency Stability PASS

Automatically Discontinue

15.407(c) Transmission

PASS

15.203/15.204 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
(2)all tests are according to ANSI C63.10-2013
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1.1 TEST FACTORY

Shenzhen STS Test Services Co., Ltd.

Add. : 1/F., Building B, Zhuoke Science Park, No.190,Chongging Road,
Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

CNAS Registration No.: L7649;

FCC Registration No.: 842334; IC Registration No.: 12108A-1
1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U , where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2 , providing a level of confidence of

approximately 95 %,

No. | Item Uncertainty

1 Conducted Emission (9KHz-150KHz) +2.88dB

2 Conducted Emission (150KHz-30MHz) +2.67dB

3 RF power,conducted +0.70dB

4 Spurious emissions,conducted +1.19dB

5 All emissions,radiated(<1G) 30MHz-200MHz +2.83dB

6 All emissions,radiated(<1G) 200MHz-1000MHz +2.94dB

7 All emissions,radiated(>1G) +3.03dB

8 Temperature +0.5°C

9 Humidity +2%

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless Adapter
Trade Name EDUP

Model Name EP-DB1607
Series Model EP-DB1608

Model Difference | Only different in model name
The EUT is a Wireless Adapter
IEEE 802.11a/n(HT20) 5.180GHz-5.240GHz

Operation IEEE 802.11n(HT40) 5.190GHz-5.230GHz
Frequency: IEEE 802.11a/ n(HT20)5.745GHz-5.825GHz
IEEE 802.1n(HT40)5.755GHz-5.795GHz
Product Modulation Type: IEEE for 802.11a/n/ac: OFDM(BPSK/QPSK/16QAM)
Description 802.11a:54/48/36/24/18/12/9/6Mbps

Bit Rate of

T . 802.11n/ac(20/40/80MHz):433.3/300/150/144.44/130/
ransmitter

117/115.56/104/86.67/78/52/6.5 Mbps

Antenna Designation:|See Note 3

Max.Output

Power(Conducted): 5.59dBm

More details of EUT technical specification, please refer to the User's Manual.
Test Channel Please refer to the Note 2.
Power rating DC 5V, 500mA
Hardware

V1.0

version number

Software version
1027.6.417.2015
number

Connecting I/O

Port(s)

‘Note:For a more detailed features description, please refer to the manufacturer’s specifications or the
.User's Manual.

Please refer to the User's Manual
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2. Operation Frequency of channel
5.180GHz-5.240GHz 5.745GHz-5.825GHz
Channel Frequency Channel Frequency
36 5180 149 5745
38 5190 151 5755
40 5200 153 5765
42 5210 157 5785
44 5220 159 5795
46 5230 161 5805
48 5240 165 5825
Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest
frequency, the middle frequency, and the highest frequency of channel were selected to
perform the test, and the selected channel see below:

Carrier Frequency Channel

5GHz Test Frequency:
For 802.11a/n/ac (HT20)

Channel Freq.(MHz) Channel Freq.(MHz)
36 5180 149 5745
40 5200 157 5785
48 5240 165 5825

For 802.11n/ac (HT40)

Channel Freq.(MHz) Channel Freq.(MHz)
38 5190 151 5755
46 5230 159 5795

For 802.11ac (HT80)

Channel Freq.(MHz) Channel Freq.(MHz)

42 5210 155 5775

3.
Ant| Brand Model Name | Antenna Type | Connector | Gain (dBi) NOTE
A | EDUP EP-DB1607 |Dipole Antenna| non-standard 2 WIFI
Antenna
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To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Worst Mode Description Data Rate
Mode 1 TX IEEE 802.11a HT20 CH36&CH40&CH48 6 Mbps
Mode 2 TX IEEE 802.11a HT20 CH149&CH157&CH165 6 Mbps
Mode 3 TX IEEE 802.11n HT20 CH36&CH40&CH48 MCS 0
Mode 4 TX IEEE 802.11n HT20 CH149&CH157&CH165 MCS 0
Mode 5 TX IEEE 802.11n HT40 CH38&CH46 MCS 0
Mode 6 TX IEEE 802.11n HT40 CH54 &CH62 MCS 0
Mode 7 TX IEEE 802.11ac HT20 CH36&CH40&CH48 NSS1 MCSO

Mode 8 TX IEEE 802.11ac HT20 CH149&CH157&CH165 NSS1 MCSO

Mode 9 TX IEEE 802.11ac HT40 CH38&CH46 NSS1 MCSO
Mode 10 TX IEEE 802.11ac HT40 CH54 &CH62 NSS1 MCSO0
Mode 11 TX IEEE 802.11ac HT80 CH42 NSS1 MCSO
Mode 12 TX IEEE 802.11ac HT80 CH155 NSS1 MCSO0

Note:

(1) The measurements are performed at the highest, middle, lowest available channels.
(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was

reported

(3) We have be tested for all avaiable U.S. voltage and frequencies(For 120V,50/60Hz
and 240V, 50/60Hz) for which the device is capable of operation.

AC Conducted Emission

Test Case

AC Conducted
Emission

Mode 15: Keeping TX + WLAN Link
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

conduction Test Set

E-1
EUT

C-1

Shenzhen STS Test Services Co., Ltd.

E-2
PC
C-4 AC Adapter
C-2 E.3
E-2 Keyboard
PC
C-3
E-4
Mouse
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2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.

Report No.: STS1606154F02

Item Equipment Mfr/Brand Model/Type No. Series No. Note
E-1 Wireless Adapter EDUP EP-DB1607 N/A EUT
E-2 PC 4CV428DQXR 500-320cx N/A N/A
E-3 Keyboard HP PR1101U N/A N/A
E-4 Mouse MOTOSPEED F66 N/A N/A
C-4 AC (PC Adapter) LITEON PA-1650-86 3X06399004 N/A
Item | Shielded Type | Ferrite Core Length Note
USB Cable
C-1 NO 100cm N/A
(FTP)
USB Cable
C-2 NO 100cm N/A
(FTP)
USB Cable
C-3 NO 110cm N/A
(FTP)
AC Adapter
C-4 Cable NO 120cm N/A
(FTP)
Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2)  For detachable type 1/0 cable should be specified the length in cm in TLengtha column.
(3) “YES”is means “shielded” “with core”; “NO” is means “unshielded” “without core”.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Report No.: STS1606154F02

Radiation Test equipment
Kind of Equipment [Manufacturer Type No. Serial No. Last calibration |Calibrated until
Spectrum Agilent E4407B MY50140340 | 2015.10.25 | 2016.10.24
Analyzer
Spectrum Agilent AV4051F Y20141343 2015.10.25 | 2016.10.24
Analyzer
Test Receiver R&S ESCI 101427 2015.10.25 2016.10.24
Bilog Antenna TESEQ CBL6111D 34678 2015.11.25 2016.11.24
Horn Antenna Schwarzbeck BBHA 9120D 9120D-1343 2016.03.06 2017.03.05
Horn Antenna Schwarzbeck BBHA 9170 9170-0741 2016.03.06 2017.03.05
500Q Coaxial Anritsu MP59B 6200264416 | 2016.06.06 | 2017.06.05
Switch
PreAmplifier Agilent 8449B 60538 2015.10.25 2016.10.24
Loop Antenna ARA PLA-1030/B 1029 2016.06.08 2017.06.07
Low frequency EM RO1 N/A N/A N/A
cable
H'gh;;ebﬂ‘gency SCHWARZBECK | AK9515H | SN-96286/96287 N/A N/A
Conduction Test equipment
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
EMI Test Receiver R&S ESPI 102086 2015.11.20 2016.11.19
LISN R&S ENV216 101242 2015.10.25 2016.10.24
LISN EMCO 3810/2NM 000-23625 2015.10.25 2016.10.24
Conduction Cable EM Co1 N/A N/A N/A
RF Connected Test
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
USB RF power sensor DARE RPR3006W |15100041SNOO03| 2015.10.25 2016.10.24
Spectrum Analyzer Agilent E4407B MY50140340 2015.10.25 2016.10.24
Signal Analyzer Agilent N9020A MY49100060 2015.11.18 2016.11.17
Spectrum Analyzer Agilent AV4051F Y20141343 2015.10.25 2016.10.24

Shenzhen STS Test Services Co., Ltd.
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3. EMC EMISSION TEST
3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

Class B (dBuV)
FREQUENCY (MHz) : Standard
Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 * CISPR
0.50 -5.0 56.00 46.00 CISPR
5.0 -30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56 - 46 * FCC
0.50 -5.0 56.00 46.00 FCC
5.0 -30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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3.1.2 TEST PROCEDURE
a. The EUT was placed 0.4 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support

equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.
3.1.3 DEVIATION FROM TEST STANDARD
No deviation

3.1.4 TEST SETUP

Vertical Reference
/ Ground Plane / Test Receiver

——— I

EUT ol S 0 S o
|

40cm

80cm
LISN
| | | | o = |

N T

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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3.1.6 TEST RESULTS
Temperature: |26 C Relative Humidity: 54%
Pressure: 1010hPa Phase: L
Test Voltage AC 120V/60Hz Test Mode : Mode 15
Frequency Reading Correct Result Limit Margin - K
emar
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1580 36.12 9.23 45.35 65.57 -20.22 QP
0.1580 13.88 9.23 23.11 55.57 -32.46 AVG
0.3860 35.93 9.40 45.33 58.15 -12.82 QP
0.3860 18.06 9.40 27.46 48.15 -20.69 AVG
3.4980 36.87 9.26 46.13 56.00 -9.87 QP
3.4980 22.47 9.26 31.73 46.00 -14.27 AVG
9.8940 35.53 9.49 45.02 60.00 -14.98 QP
9.8940 21.34 9.49 30.83 50.00 -19.17 AVG
12.4660 31.31 9.47 40.78 60.00 -19.22 QP
12.4660 18.79 9.47 28.26 50.00 -21.74 AVG
24.0460 28.81 9.75 38.56 60.00 -21.44 QP
24.0460 11.78 9.75 21.53 50.00 -28.47 AVG
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
100.0 dBuY
Limit1: —
Limit2: —_—
\ |
50
|
peak
AVE
0.0

0.150

Shenzhen STS Test Services Co., Ltd. 4

(MHz) 5

30.000
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Temperature: |26 C Relative Humidity: |54%
Pressure: 1010hPa Phase: N
Test Voltage AC 120V/60Hz Test Mode Mode 15
Frequency Reading Correct Result Limit Margin - "
emar
(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1700 38.87 9.23 48.10 64.96 -16.86 QP
0.1700 26.03 9.23 35.26 54.96 -19.70 AVG
0.3750 31.77 9.21 40.98 58.39 -17.41 QP
0.3750 13.61 9.21 22.82 48.39 -25.57 AVG
0.5780 27.49 9.18 36.67 56.00 -19.33 QP
0.5780 10.67 9.18 19.85 46.00 -26.15 AVG
3.1340 30.70 9.26 39.96 56.00 -16.04 QP
3.1340 17.27 9.26 26.53 46.00 -19.47 AVG
9.5380 36.32 9.38 45.70 60.00 -14.30 QP
9.5380 22.67 9.38 32.05 50.00 -17.95 AVG
21.5780 32.51 9.81 42.32 60.00 -17.68 QP
21.5780 16.15 9.81 25.96 50.00 -24.04 AVG
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
100.0 dBuV
Limat1: —
Limit2: —
\ I
50
\ I
peak
AVG
0.0
0.150 05 (MHz) 5 30.000

Shenzhen STS Test Services Co., Ltd. 4
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3.2 RADIATED EMISSION AND ( UNWANTED EMISSIONS) MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS (Frequency Range 9kHz-1000MHz)

In case the emission fall within the restricted band specified on 15.407(b)7& 15.205/209(a), then
the (a); limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300

0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHZz)
Class B (dBuV/m) (at 3M)

PEAK AVERAGE

Above 1000 74 54

FREQUENCY (MHz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15E.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

Spectrum Parameter Setting
Attenuation Auto
Detector Peak
Start Frequency 1000 MHz(Peak/AV)
Stop Frequency 10th carrier harmonic(Peak/AV)
RB / VB (emission in restricted
band) 1 MHz / 1 MHz, AV=1 MHz /3 MHz
For Band edge
Spectrum Parameter Setting
Detector Peak

Lower Band Edge: 5130 to 5370 MHz
Upper Band Edge: 5705 to 5880 MHz
RB / VB (emission in restricted band) 1 MHz / 1 MHz, AV=1 MHz /3 MHz

Start/Stop Frequency

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency 9kHz~90kHz / RB 200Hz for PK & AV

Start ~ Stop Frequency 90kHz~110kHz / RB 200Hz for QP

Start ~ Stop Frequency 110kHz~490kHz / RB 200Hz for PK & AV

Start ~ Stop Frequency 490kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP

3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency 0.009MHz up
to 1GHz. For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters(above 1GHz is 1.5 m) above the
ground at a 3 meter anechoic chamber. The table was rotated 360 degrees to determine the
position of the highest radiation.

c. The height of the equipment shall be 0.8 m(above 1GHz is 1.5 m); the height of the test
antenna shall vary between 1 m to 4 m. Horizontal and vertical polarizations of the antenna
are set to make the measurement

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested and performed test to three
orthogonal axis. The worst case emissions were reported

3.2.2 DEVIATION FROM TEST STANDARD
No deviation
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3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna T

1-4m

-« M 5 Armplifier

EUT
—

|
D'Eim Analkyzer
e

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

Turntable 1m to 4m
Spectrum \
Analyzer
éround Flane
Coaxial Cable

(C) Radiated Emission Test-Up Frequency Above 1GHz

EUTfe— 3m — .

15m
/
Turntable 1m te 4m Spectrum
i Analyzer
E——

Ground Plane ; Coaxial Cable

3.2.4 EUT OPERATING CONDITIONS
The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULTS (BETWEEN 9KHZ — 30 MHZ)

Temperature: (20 C Relative Humidtity: [48%
Pressure: 1010 hPa Test Voltage : DC 5V From PC
Test Mode : TX Mode Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
-- -- - - PASS
- - - - PASS
Note:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.

1/F., Building B, Zhuoke Science Park, No.190,Chongqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com

Shenzhen STS Test Services Co., Ltd.



../2006ReportFormats/ReFoDatabase/������/ݗ��Dat
../../../�ļ����^/2006���°����ʽ/2006ReportFormats/ReFoDatabase/Inpu

Page 21 of 128 Report No.. STS1606154F02

3.2.6 TEST RESULTS (BETWEEN 30MHZ - 1GHZ)

Temperature 26 C Relative Humidity |48%
Pressure 1010 hPa Test Voltage DC 5V From PC
Test Mode (Mode 5- MCS 0 worst mode) |Polarization Horizontal
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuVv/m) (dB)
47.9940 41.50 -20.45 21.05 40.00 -18.95 QP
89.5900 45.32 -20.30 25.02 43.50 -18.48 QP
132.6850 44.66 -17.54 27.12 43.50 -16.38 QP
236.6447 47.89 -17.99 29.90 46.00 -16.10 QP
457.5072 49.46 -10.22 39.24 46.00 -6.76 QP
543.2740 43.79 -6.92 36.87 46.00 -9.13 QP
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
800  dBuvim
Limitl:  —
Margin: —
I
10 I
I
2
®
1
0o
30000 40 50 60 70 BOD [MHz) 300 400 500 GO0 700  1000.000
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Temperature 26 C Relative Humidity |48%
Pressure 1010 hPa Test Voltage DC 5V From PC
Test Mode (Mode 5- MCS 0 worst mode) |Polarization Vertical
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuVv/m) (dB)
53.8817 50.99 -22.59 28.40 40.00 -11.60 QP
139.8505 39.43 -17.51 21.92 43.50 -21.58 QP
180.0165 45.34 -19.44 25.90 43.50 -17.60 QP
407.5144 43.99 -11.10 32.89 46.00 -13.11 QP
472.1760 47.37 -9.69 37.68 46.00 -8.32 QP
1000.0000 34.24 -0.07 34.17 54.00 -19.83 QP
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
800 dBu¥/m
Limit1: —_
Margin: —
| I
40 [ }_E:_ l
I ;mf 3
1
X 2
2
&
0.0
30000 40 S0 B0 Y0 80 MHz) 300 400 500 GO0 VOO 1000.000
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3.2.7 TEST RESULTS (ABOVE 1000 MHZ)
Band 1(5.15-5.25) GHz (worst mode)
Low Channel (802.11a/ 5180 MHz)

Antenna | Orrected | Emission
Frequency | Reading | Amplifier Loss Limit Margin
Factor Factor Level Detector | Comment
(MHz) (dBuV/m)
(dBuV) (dB) (dB) (dB/m) (dB) (dBuV/m) (dB)
Low Channel (802.11/ 5180 MHz)
3265.32 44.61 44.70 6.70 28.20 -9.80 34.81 74.00 -39.19 PK Vertical
3265.32 41.72 44.70 6.70 28.20 -9.80 31.92 54.00 -22.08 AV Vertical
3265.29 45.01 44.70 6.70 28.20 -9.80 35.21 74.00 -38.79 PK Horizontal
3265.29 41.81 44.70 6.70 28.20 -9.80 32.01 54.00 -21.99 AV Horizontal
4000.28 39.84 44.20 7.90 29.70 -6.60 33.24 74.00 -40.76 PK Vertical
4000.28 35.71 44.20 7.90 29.70 -6.60 29.11 54.00 -24.89 AV Vertical
4000.27 39.68 44.20 7.90 29.70 -6.60 33.08 74.00 -40.92 PK Horizontal
4000.27 36.57 44.20 7.90 29.70 -6.60 29.97 54.00 -24.03 AV Horizontal
7236.36 37.70 43.50 11.40 35.50 3.40 41.10 74.00 -32.90 PK Vertical
7236.36 33.57 43.50 11.40 35.50 3.40 36.97 54.00 -17.03 AV Vertical
7236.40 37.93 43.50 11.40 35.50 3.40 41.33 74.00 -32.67 PK Horizontal
7236.40 33.68 43.50 11.40 35.50 3.40 37.08 54.00 -16.92 AV Horizontal
10360.43 39.68 44.50 13.80 38.80 8.10 47.78 74.00 -26.22 PK Vertical
10360.43 36.16 44.50 13.80 38.80 8.10 44.26 54.00 -9.74 AV Vertical
10360.44 39.01 44.50 13.80 38.80 8.10 47.11 74.00 -26.89 PK Horizontal
10360.44 36.26 44.50 13.80 38.80 8.10 44.36 54.00 -9.64 AV Horizontal
11036.43 32.84 43.60 14.30 39.50 10.20 43.04 74.00 -30.96 PK Vertical
11036.43 30.72 43.60 14.30 39.50 10.20 40.92 54.00 -13.08 AV Vertical
11036.44 32.94 43.60 14.30 39.50 10.20 43.14 74.00 -30.86 PK Horizontal
11036.44 30.04 43.60 14.30 39.50 10.20 40.24 54.00 -13.76 AV Horizontal
13299.95 32.25 42.60 15.90 38.90 12.20 44.45 74.00 -29.55 PK Vertical
13299.95 28.84 42.60 15.90 38.90 12.20 41.04 54.00 -12.96 AV Vertical
13299.94 31.58 42.60 15.90 38.90 12.20 43.78 74.00 -30.22 PK Horizontal
13299.94 28.76 42.60 15.90 38.90 12.20 40.96 54.00 -13.04 AV Horizontal
16000.30 31.09 42.70 18.00 37.10 12.40 43.49 74.00 -30.51 PK Vertical
16000.30 27.61 42.70 18.00 37.10 12.40 40.01 54.00 -13.99 AV Vertical
16000.28 30.27 42.70 18.00 37.10 12.40 42.67 74.00 -31.33 PK Horizontal
16000.28 27.68 42.70 18.00 37.10 12.40 40.08 54.00 -13.92 AV Horizontal
17998.36 26.98 42.70 19.40 46.50 23.20 50.18 74.00 -23.82 PK Vertical
17998.36 20.96 42.70 19.40 46.50 23.20 44.16 54.00 -9.84 AV Vertical
17998.24 26.91 42.70 19.40 46.50 23.20 50.11 74.00 -23.89 PK Horizontal
17998.24 20.35 42.70 19.40 46.50 23.20 43.55 54.00 -10.45 AV Horizontal
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Mid Channel (802.11/ 5200 MHz)

Antenna | Orrected | Emission
Frequency | Reading | Amplifier Loss Limit Margin

Factor Factor Level Detector | Comment

(MHz) (dBuV/m)
(dBuVv) (dB) (dB) (dB/m) (dB> (dBpV/m) (dB)

Mid Channel (802.11/ 5200 MHz)
3265.32 44.81 44.70 6.70 28.20 -9.80 35.01 74.00 -38.99 PK Vertical
3265.32 40.79 44.70 6.70 28.20 -9.80 30.99 54.00 -23.01 AV Vertical
3265.29 44.15 44.70 6.70 28.20 -9.80 34.35 74.00 -39.65 PK Horizontal
3265.29 41.28 44.70 6.70 28.20 -9.80 31.48 54.00 -22.52 AV Horizontal
4000.28 39.12 44.20 7.90 29.70 -6.60 32.52 74.00 -41.48 PK Vertical
4000.28 36.61 44.20 7.90 29.70 -6.60 30.01 54.00 -23.99 AV Vertical
4000.27 39.27 44.20 7.90 29.70 -6.60 32.67 74.00 -41.33 PK Horizontal
4000.27 37.09 44.20 7.90 29.70 -6.60 30.49 54.00 -23.51 AV Horizontal
7236.36 37.71 43.50 11.40 35.50 3.40 41.11 74.00 -32.89 PK Vertical
7236.36 33.84 43.50 11.40 35.50 3.40 37.24 54.00 -16.76 AV Vertical
7236.40 36.64 43.50 11.40 35.50 3.40 40.04 74.00 -33.96 PK Horizontal
7236.40 34.80 43.50 11.40 35.50 3.40 38.20 54.00 -15.80 AV Horizontal
10400.43 39.39 44.50 13.80 38.80 8.10 47.49 74.00 -26.51 PK Vertical
10400.43 37.13 44.50 13.80 38.80 8.10 45.23 54.00 -8.77 AV Vertical
10400.44 39.22 44.50 13.80 38.80 8.10 47.32 74.00 -26.68 PK Horizontal
10400.44 36.03 44.50 13.80 38.80 8.10 44.13 54.00 -9.87 AV Horizontal
11036.43 34.16 43.60 14.30 39.50 10.20 44.36 74.00 -29.64 PK Vertical
11036.43 29.71 43.60 14.30 39.50 10.20 39.91 54.00 -14.09 AV Vertical
11036.44 33.79 43.60 14.30 39.50 10.20 43.99 74.00 -30.01 PK Horizontal
11036.44 31.00 43.60 14.30 39.50 10.20 41.20 54.00 -12.80 AV Horizontal
13299.95 32.70 42.60 15.90 38.90 12.20 44.90 74.00 -29.10 PK Vertical
13299.95 28.99 42.60 15.90 38.90 12.20 41.19 54.00 -12.81 AV Vertical
13299.94 31.69 42.60 15.90 38.90 12.20 43.89 74.00 -30.11 PK Horizontal
13299.94 29.90 42.60 15.90 38.90 12.20 42.10 54.00 -11.90 AV Horizontal
16000.30 31.09 42.70 18.00 37.10 12.40 43.49 74.00 -30.51 PK Vertical
16000.30 27.60 42.70 18.00 37.10 12.40 40.00 54.00 -14.00 AV Vertical
16000.28 29.87 42.70 18.00 37.10 12.40 42.27 74.00 -31.73 PK Horizontal
16000.28 27.50 42.70 18.00 37.10 12.40 39.90 54.00 -14.10 AV Horizontal
17998.36 27.93 42.70 19.40 46.50 23.20 51.13 74.00 -22.87 PK Vertical
17998.36 20.83 42.70 19.40 46.50 23.20 44.03 54.00 -9.97 AV Vertical
17998.24 26.75 42.70 19.40 46.50 23.20 49.95 74.00 -24.05 PK Horizontal
17998.24 20.85 42.70 19.40 46.50 23.20 44.05 54.00 -9.95 AV Horizontal
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High Channel (802.11a/ 5240 MHz)

Antenna | Orrected | Emission
Frequency | Reading | Amplifier Loss Limit Margin

Factor Factor Level Detector | Comment

(MHz) (dBuV/m)
(dBuV) (dB) (dB) (dB/m) (dB) (dBpV/m) (dB)
High Channel (802.11a/ 5240 MHz)
3265.32 45.00 44.70 6.70 28.20 -9.80 35.20 74.00 -38.80 PK Vertical
3265.32 42.19 44.70 6.70 28.20 -9.80 32.39 54.00 -21.61 AV Vertical
3265.29 43.86 44.70 6.70 28.20 -9.80 34.06 74.00 -39.94 PK Horizontal
3265.29 41.64 44.70 6.70 28.20 -9.80 31.84 54.00 -22.16 AV Horizontal
4000.28 39.34 44.20 7.90 29.70 -6.60 32.74 74.00 -41.26 PK Vertical
4000.28 36.75 44.20 7.90 29.70 -6.60 30.15 54.00 -23.85 AV Vertical
4000.27 39.10 44.20 7.90 29.70 -6.60 32.50 74.00 -41.50 PK Horizontal
4000.27 36.34 44.20 7.90 29.70 -6.60 29.74 54.00 -24.26 AV Horizontal
7236.36 37.22 43.50 11.40 35.50 3.40 40.62 74.00 -33.38 PK Vertical
7236.36 34.38 43.50 11.40 35.50 3.40 37.78 54.00 -16.22 AV Vertical
7236.40 37.86 43.50 11.40 35.50 3.40 41.26 74.00 -32.74 PK Horizontal
7236.40 34.12 43.50 11.40 35.50 3.40 37.52 54.00 -16.48 AV Horizontal
10800.43 39.21 44.50 13.80 38.80 8.10 47.31 74.00 -26.69 PK Vertical
10800.43 36.04 44.50 13.80 38.80 8.10 44.14 54.00 -9.86 AV Vertical
10800.44 39.98 44.50 13.80 38.80 8.10 48.08 74.00 -25.92 PK Horizontal
10800.44 36.25 44.50 13.80 38.80 8.10 44.35 54.00 -9.65 AV Horizontal
11036.43 32.73 43.60 14.30 39.50 10.20 42.93 74.00 -31.07 PK Vertical
11036.43 30.46 43.60 14.30 39.50 10.20 40.66 54.00 -13.34 AV Vertical
11036.44 33.92 43.60 14.30 39.50 10.20 44.12 74.00 -29.88 PK Horizontal
11036.44 30.80 43.60 14.30 39.50 10.20 41.00 54.00 -13.00 AV Horizontal
13299.95 32.49 42.60 15.90 38.90 12.20 44.69 74.00 -29.31 PK Vertical
13299.95 28.89 42.60 15.90 38.90 12.20 41.09 54.00 -12.91 AV Vertical
13299.94 32.15 42.60 15.90 38.90 12.20 44.35 74.00 -29.65 PK Horizontal
13299.94 29.15 42.60 15.90 38.90 12.20 41.35 54.00 -12.65 AV Horizontal
17998.24 28.11 42.70 19.40 46.50 23.20 51.31 74.00 -22.69 PK Vertical
17998.24 20.88 42.70 19.40 46.50 23.20 44.08 54.00 -9.92 AV Vertical
17998.24 28.16 42.70 19.40 46.50 23.20 51.36 74.00 -22.64 PK Horizontal
17998.24 20.17 42.70 19.40 46.50 23.20 43.37 54.00 -10.63 AV Horizontal
Remark:

1.Factor = Antenna Factor + Cable Loss — Pre-amplifier.

2. Scan with 802.11a/n/ac(HT-20),11n/ac(HT-40),11ac(HT-80) the worst case is 802.11a.

3. he frequency emission of peak points that did not show above the forms are at least 20dB below the
limit, the frequency emission is mainly from the environment noise.
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Band 1V(5.725-5.850) GHz
Low Channel (802.11a/ 5745 MHz)

Antenna | Orrected | Emission
Frequency | Reading | Amplifier Loss Limit Margin
Factor Factor Level Detector | Comment
(MHz) (dBuV/m)
(dBuV) (dB) (dB) (dB/m) (dB) (dBuV/m) (dB)
Low Channel (802.11a/ 5745 MHz)
3265.32 43.94 44.70 6.70 28.20 -9.80 34.14 74.00 -39.86 PK Vertical
3265.32 42.34 44.70 6.70 28.20 -9.80 32.54 54.00 -21.46 AV Vertical
3265.29 44.72 44.70 6.70 28.20 -9.80 34.92 74.00 -39.08 PK Horizontal
3265.29 41.98 44.70 6.70 28.20 -9.80 32.18 54.00 -21.82 AV Horizontal
4000.28 39.57 44.20 7.90 29.70 -6.60 32.97 74.00 -41.03 PK Vertical
4000.28 38.14 44.20 7.90 29.70 -6.60 31.54 54.00 -22.46 AV Vertical
4000.27 39.73 44.20 7.90 29.70 -6.60 33.13 74.00 -40.87 PK Horizontal
4000.27 37.41 44.20 7.90 29.70 -6.60 30.81 54.00 -23.19 AV Horizontal
7236.36 37.68 43.50 11.40 35.50 3.40 41.08 74.00 -32.92 PK Vertical
7236.36 34.92 43.50 11.40 35.50 3.40 38.32 54.00 -15.68 AV Vertical
7236.40 37.72 43.50 11.40 35.50 3.40 41.12 74.00 -32.88 PK Horizontal
7236.40 34.76 43.50 11.40 35.50 3.40 38.16 54.00 -15.84 AV Horizontal
11036.43 33.24 44.50 13.80 38.80 8.10 41.34 74.00 -32.66 PK Vertical
11036.43 32.15 44.50 13.80 38.80 8.10 40.25 54.00 -13.75 AV Vertical
11036.44 33.53 44.50 13.80 38.80 8.10 41.63 74.00 -32.37 PK Horizontal
#REF! 31.67 44.50 13.80 38.80 8.10 39.77 54.00 -14.23 AV Horizontal
11490.43 44.55 43.00 14.76 39.10 10.86 55.41 74.00 -18.59 PK Vertical
11490.43 35.16 43.00 14.76 39.10 10.86 46.02 54.00 -7.98 AV Vertical
11490.44 44.47 43.00 14.76 39.10 10.86 55.33 74.00 -18.67 PK Horizontal
11490.44 35.32 43.00 14.76 39.10 10.86 46.18 54.00 -7.82 AV Horizontal
13299.95 32.47 42.60 15.90 38.90 12.20 44.67 74.00 -29.33 PK Vertical
13299.95 30.21 42.60 15.90 38.90 12.20 42.41 54.00 -11.59 AV Vertical
13299.94 32.62 42.60 15.90 38.90 12.20 44.82 74.00 -29.18 PK Horizontal
13299.94 30.94 42.60 15.90 38.90 12.20 43.14 54.00 -10.86 AV Horizontal
17235.36 33.33 42.70 18.00 37.10 12.40 45.73 74.00 -28.27 PK Vertical
17235.36 25.44 42.70 18.00 37.10 12.40 37.84 54.00 -16.16 AV Vertical
17235.24 32.85 42.70 18.00 37.10 12.40 45.25 74.00 -28.75 PK Horizontal
17235.24 25.65 42.70 18.00 37.10 12.40 38.05 54.00 -15.95 AV Horizontal
17998.36 27.90 42.70 19.40 46.50 23.20 51.10 74.00 -22.90 PK Vertical
17998.36 19.45 42.70 19.40 46.50 23.20 42.65 54.00 -11.35 AV Vertical
17998.24 26.76 42.70 19.40 46.50 23.20 49.96 74.00 -24.04 PK Horizontal
17998.24 19.58 42.70 19.40 46.50 23.20 42.78 54.00 -11.22 AV Horizontal
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Mid Channel (802.11a/ 5785 MHz)

Antenna | Orrected | Emission
Frequency | Reading | Amplifier Loss Limit Margin

Factor Factor Level Detector | Comment

(MHz) (dBuV/m)
(dBuVv) (dB) (dB) (dB/m) (dB) (dBpV/m) (dB)

Mid Channel (802.11/ 5200 MHz)
3265.32 45.06 44.70 6.70 28.20 -9.80 35.26 74.00 -38.74 PK Vertical
3265.32 42.53 44.70 6.70 28.20 -9.80 32.73 54.00 -21.27 AV Vertical
3265.29 43.95 44.70 6.70 28.20 -9.80 34.15 74.00 -39.85 PK Horizontal
3265.29 42.86 44.70 6.70 28.20 -9.80 33.06 54.00 -20.94 AV Horizontal
4000.28 38.92 44.20 7.90 29.70 -6.60 32.32 74.00 -41.68 PK Vertical
4000.28 37.83 44.20 7.90 29.70 -6.60 31.23 54.00 -22.77 AV Vertical
4000.27 38.80 44.20 7.90 29.70 -6.60 32.20 74.00 -41.80 PK Horizontal
4000.27 38.11 44.20 7.90 29.70 -6.60 3151 54.00 -22.49 AV Horizontal
7236.36 37.35 43.50 11.40 35.50 3.40 40.75 74.00 -33.25 PK Vertical
7236.36 35.52 43.50 11.40 35.50 3.40 38.92 54.00 -15.08 AV Vertical
7236.40 36.75 43.50 11.40 35.50 3.40 40.15 74.00 -33.85 PK Horizontal
7236.40 34.80 43.50 11.40 35.50 3.40 38.20 54.00 -15.80 AV Horizontal
11036.43 33.27 44.50 13.80 38.80 8.10 41.37 74.00 -32.63 PK Vertical
11036.43 31.02 44.50 13.80 38.80 8.10 39.12 54.00 -14.88 AV Vertical
11036.44 32.88 44.50 13.80 38.80 8.10 40.98 74.00 -33.02 PK Horizontal
11036.44 30.95 44.50 13.80 38.80 8.10 39.05 54.00 -14.95 AV Horizontal
11570.43 43.98 43.00 14.80 39.10 10.90 54.88 74.00 -19.12 PK Vertical
11570.43 34.90 43.00 14.80 39.10 10.90 45.80 54.00 -8.20 AV Vertical
11570.44 44.06 43.00 14.80 39.10 10.90 54.96 74.00 -19.04 PK Horizontal
11570.44 36.03 43.00 14.80 39.10 10.90 46.93 54.00 -7.07 AV Horizontal
13299.95 32.13 42.60 15.90 38.90 12.20 44.33 74.00 -29.67 PK Vertical
13299.95 30.70 42.60 15.90 38.90 12.20 42.90 54.00 -11.10 AV Vertical
13299.94 31.59 42.60 15.90 38.90 12.20 43.79 74.00 -30.21 PK Horizontal
13299.94 30.46 42.60 15.90 38.90 12.20 42.66 54.00 -11.34 AV Horizontal
17355.36 33.60 42.70 18.00 37.10 12.40 46.00 74.00 -28.00 PK Vertical
17355.36 24.80 42.70 18.00 37.10 12.40 37.20 54.00 -16.80 AV Vertical
17355.24 33.98 42.70 18.00 37.10 12.40 46.38 74.00 -27.62 PK Horizontal
17355.24 26.17 42.70 18.00 37.10 12.40 38.57 54.00 -15.43 AV Horizontal
17998.36 28.24 42.70 19.40 46.50 23.20 51.44 74.00 -22.56 PK Vertical
17998.36 19.14 42.70 19.40 46.50 23.20 42.34 54.00 -11.66 AV Vertical
17998.24 27.68 42.70 19.40 46.50 23.20 50.88 74.00 -23.12 PK Horizontal
17998.24 18.87 42.70 19.40 46.50 23.20 42.07 54.00 -11.93 AV Horizontal
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High Channel (802.11a/ 5825MHz)

Antenna | Orrected | Emission
Frequency | Reading | Amplifier Loss Limit Margin

Factor Factor Level Detector | Comment

(MHz) (dBuV/m)
(dBuV) (dB) (dB) (dB/m) (dB) (dBpV/m) (dB)
High Channel (802.11a/ 5240 MHz)
3265.32 44.65 44.70 6.70 28.20 -9.80 34.85 74.00 -39.15 PK Vertical
3265.32 42.72 44.70 6.70 28.20 -9.80 32.92 54.00 -21.08 AV Vertical
3265.29 44.35 44.70 6.70 28.20 -9.80 34.55 74.00 -39.45 PK Horizontal
3265.29 42.13 44.70 6.70 28.20 -9.80 32.33 54.00 -21.67 AV Horizontal
4000.28 38.83 44.20 7.90 29.70 -6.60 32.23 74.00 -41.77 PK Vertical
4000.28 37.18 44.20 7.90 29.70 -6.60 30.58 54.00 -23.42 AV Vertical
4000.27 39.77 44.20 7.90 29.70 -6.60 33.17 74.00 -40.83 PK Horizontal
4000.27 36.71 44.20 7.90 29.70 -6.60 30.11 54.00 -23.89 AV Horizontal
7236.36 36.67 43.50 11.40 35.50 3.40 40.07 74.00 -33.93 PK Vertical
7236.36 34.92 43.50 11.40 35.50 3.40 38.32 54.00 -15.68 AV Vertical
7236.40 37.68 43.50 11.40 35.50 3.40 41.08 74.00 -32.92 PK Horizontal
7236.40 34.88 43.50 11.40 35.50 3.40 38.28 54.00 -15.72 AV Horizontal
11036.43 33.71 44.50 13.80 38.80 8.10 41.81 74.00 -32.19 PK Vertical
11036.43 30.88 44.50 13.80 38.80 8.10 38.98 54.00 -15.02 AV Vertical
11036.44 34.03 44.50 13.80 38.80 8.10 42.13 74.00 -31.87 PK Horizontal
11036.44 32.11 44.50 13.80 38.80 8.10 40.21 54.00 -13.79 AV Horizontal
11650.43 44.27 43.00 14.88 39.10 10.98 55.25 74.00 -18.75 PK Vertical
11650.43 35.65 43.00 14.88 39.10 10.98 46.63 54.00 -7.37 AV Vertical
11650.44 44.61 43.00 14.88 39.10 10.98 55.59 74.00 -18.41 PK Horizontal
11650.44 35.65 43.00 14.88 39.10 10.98 46.63 54.00 -7.37 AV Horizontal
13299.95 32.97 42.60 15.90 38.90 12.20 45.17 74.00 -28.83 PK Vertical
13299.95 31.00 42.60 15.90 38.90 12.20 43.20 54.00 -10.80 AV Vertical
13299.94 32.30 42.60 15.90 38.90 12.20 44.50 74.00 -29.50 PK Horizontal
13299.94 30.95 42.60 15.90 38.90 12.20 43.15 54.00 -10.85 AV Horizontal
17998.24 26.99 42.70 19.40 46.50 23.20 50.19 74.00 -23.81 PK Vertical
17998.24 20.11 42.70 19.40 46.50 23.20 43.31 54.00 -10.69 AV Vertical
17998.24 27.60 42.70 19.40 46.50 23.20 50.80 74.00 -23.20 PK Horizontal
17998.24 19.18 42.70 19.40 46.50 23.20 42.38 54.00 -11.62 AV Horizontal
Remark:

1.Factor = Antenna Factor + Cable Loss — Pre-amplifier.

2.Scan with 802.11a/n/ac(HT-20),11n/ac(HT-40),11ac(HT-80) the worst case is 802.11a.

3.The frequency emission of peak points that did not show above the forms are at least 20dB below
the limit, the frequency emission is mainly from the environment noise.
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3.2.8 BAND EDGE
Band 1(5.15-5.25)GHz (worst mode)

Meter Antenna Orrected Emission
Frequency Amplifier Loss Limits Margin  Detector
Reading Factor Factor Level Comment
(MHz) (dBpV) (dB) (dB) (dB/m) (dB) (dBpV/m)  (dBpV/m) (dB) Type

802.11a BW20MHz

5150 41.42 44.20 8.98 31.60 -3.62 37.80 74 -36.20 PK Vertical
5150 30.85 44.20 8.98 31.60 -3.62 27.23 54 -26.77 AV Vertical
5150 42.22 44.20 8.98 31.60 -3.62 38.60 74 -35.40 PK Horizontal
5150 31.51 44.20 8.98 31.60 -3.62 27.89 54 -26.11 AV Horizontal
5350 42.15 44.20 9.35 31.60 -3.25 38.90 74 -35.10 PK Vertical
5350 31.75 44.20 9.35 31.60 -3.25 28.50 54 -25.50 AV Vertical
5350 40.86 44.20 9.35 31.60 -3.25 37.61 74 -36.39 PK Horizontal
5350 31.66 44.20 9.35 31.60 -3.25 28.41 54 -25.59 AV Horizontal

802.11n BW20MHz

5150 41.70 44.20 8.98 31.60 -3.62 38.08 74 -35.92 PK Vertical
5150 31.43 44.20 8.98 31.60 -3.62 27.81 54 -26.19 AV Vertical
5150 42.27 44.20 8.98 31.60 -3.62 38.65 74 -35.35 PK Horizontal
5150 30.89 44.20 8.98 31.60 -3.62 27.27 54 -26.73 AV Horizontal
5350 42.13 44.20 9.35 31.60 -3.25 38.88 74 -35.12 PK Vertical
5350 31.26 44.20 9.35 31.60 -3.25 28.01 54 -25.99 AV Vertical
5350 41.71 44.20 9.35 31.60 -3.25 38.46 74 -35.54 PK Horizontal
5350 3111 44.20 9.35 31.60 -3.25 27.86 54 -26.14 AV Horizontal

802.11n BW40MHz

5150 41.99 44.20 8.98 31.60 -3.62 38.37 74 -35.63 PK Vertical
5150 30.57 44.20 8.98 31.60 -3.62 26.95 54 -27.05 AV Vertical
5150 41.32 44.20 8.98 31.60 -3.62 37.70 74 -36.30 PK Horizontal
5150 30.45 44.20 8.98 31.60 -3.62 26.83 54 -27.17 AV Horizontal
5350 41.89 44.20 9.35 31.60 -3.25 38.64 74 -35.36 PK Vertical
5350 30.77 44.20 9.35 31.60 -3.25 27.52 54 -26.48 AV Vertical
5350 40.89 44.20 9.35 31.60 -3.25 37.64 74 -36.36 PK Horizontal
5350 31.18 44.20 9.35 31.60 -3.25 27.93 54 -26.07 AV Horizontal
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Meter Antenna Orrected Emission
Frequency Amplifier Loss Limits Margin  Detector
Reading Factor Factor Level Comment
(MHz) (dBpV) (dB) (dB) (dB/m) (dB) (dBuV/m)  (dBpV/m)  (dB) Type
802.11ac BW20MHz
5150 40.91 44.20 8.98 31.60 -3.62 37.29 74 -36.71 PK Vertical
5150 31.46 44.20 8.98 31.60 -3.62 27.84 54 -26.16 AV Vertical
5150 42.02 44.20 8.98 31.60 -3.62 38.40 74 -35.60 PK Horizontal
5150 31.84 44.20 8.98 31.60 -3.62 28.22 54 -25.78 AV Horizontal
5350 41.68 44.20 9.35 31.60 -3.25 38.43 74 -35.57 PK Vertical
5350 31.36 44.20 9.35 31.60 -3.25 28.11 54 -25.89 AV Vertical
5350 40.93 44.20 9.35 31.60 -3.25 37.68 74 -36.32 PK Horizontal
5350 31.03 44.20 9.35 31.60 -3.25 27.78 54 -26.22 AV Horizontal
802.11ac BW40MHz
5150 40.82 44.20 8.98 31.60 -3.62 37.20 74 -36.80 PK Vertical
5150 30.71 44.20 8.98 31.60 -3.62 27.09 54 -26.91 AV Vertical
5150 41.50 44.20 8.98 31.60 -3.62 37.88 74 -36.12 PK Horizontal
5150 31.38 44.20 8.98 31.60 -3.62 27.76 54 -26.24 AV Horizontal
5350 40.93 44.20 9.35 31.60 -3.25 37.68 74 -36.32 PK Vertical
5350 31.02 44.20 9.35 31.60 -3.25 27.77 54 -26.23 AV Vertical
5350 40.67 44.20 9.35 31.60 -3.25 37.42 74 -36.58 PK Horizontal
5350 31.66 44.20 9.35 31.60 -3.25 28.41 54 -25.59 AV Horizontal
802.11ac BW80MHz
5150 41.83 44.20 8.98 31.60 -3.62 38.21 74 -35.79 PK Vertical
5150 31.39 44.20 8.98 31.60 -3.62 27.77 54 -26.23 AV Vertical
5150 41.63 44.20 8.98 31.60 -3.62 38.01 74 -35.99 PK Horizontal
5150 31.79 44.20 8.98 31.60 -3.62 28.17 54 -25.83 AV Horizontal
5350 41.76 44.20 9.35 31.60 -3.25 38.51 74 -35.49 PK Vertical
5350 30.88 44.20 9.35 31.60 -3.25 27.63 54 -26.37 AV Vertical
5350 40.93 44.20 9.35 31.60 -3.25 37.68 74 -36.32 PK Horizontal
5350 32.08 44.20 9.35 31.60 -3.25 28.83 54 -25.17 AV Horizontal
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Band IV(5.725-5.85 GHz)

Meter Antenna Orrected Emission
Frequency Reading Amplifier Loss Factor Factor Level Limits Margin  Detector
(MHz) (dBuv) (dB) (dB) (dB/m) (dB) (dBpV/m)  (dBpV/m) (dB) Type Comment

802.11a BW20MHz

5725 41.30 44.20 10.00 32.00 -2.20 39.10 74 -34.90 PK Vertical
5725 30.72 44.20 10.00 32.00 -2.20 28.52 54 -25.48 AV Vertical
5725 41.16 44.20 10.00 32.00 -2.20 38.96 74 -35.04 PK Horizontal
5725 31.10 44.20 10.00 32.00 -2.20 28.90 54 -25.10 AV Horizontal
5850 41.17 44.20 10.20 32.00 -2.00 39.17 74 -34.83 PK Vertical
5850 31.63 44.20 10.20 32.00 -2.00 29.63 54 -24.37 AV Vertical
5850 41.04 44.20 10.20 32.00 -2.00 39.04 74 -34.96 PK Horizontal
5850 30.70 44.20 10.20 32.00 -2.00 28.70 54 -25.30 AV Horizontal

802.11n BW20MHz

5725 41.00 44.20 10.00 32.00 -2.20 38.80 74 -35.20 PK Vertical
5725 31.43 44.20 10.00 32.00 -2.20 29.23 54 -24.77 AV Vertical
5725 41.92 44.20 10.00 32.00 -2.20 39.72 74 -34.28 PK Horizontal
5725 31.09 44.20 10.00 32.00 -2.20 28.89 54 -25.11 AV Horizontal
5850 41.82 44.20 10.20 32.00 -2.00 39.82 74 -34.18 PK Vertical
5850 31.07 44.20 10.20 32.00 -2.00 29.07 54 -24.93 AV Vertical
5850 42.05 44.20 10.20 32.00 -2.00 40.05 74 -33.95 PK Horizontal
5850 31.70 44.20 10.20 32.00 -2.00 29.70 54 -24.30 AV Horizontal

802.11n BW40MHz

5725 4151 44.20 10.00 32.00 -2.20 39.31 74 -34.69 PK Vertical
5725 30.51 44.20 10.00 32.00 -2.20 28.31 54 -25.69 AV Vertical
5725 41.71 44.20 10.00 32.00 -2.20 39.51 74 -34.49 PK Horizontal
5725 31.19 44.20 10.00 32.00 -2.20 28.99 54 -25.01 AV Horizontal
5850 41.77 44.20 10.20 32.00 -2.00 39.77 74 -34.23 PK Vertical
5850 31.99 44.20 10.20 32.00 -2.00 29.99 54 -24.01 AV Vertical
5850 41.61 44.20 10.20 32.00 -2.00 39.61 74 -34.39 PK Horizontal
5850 31.53 44.20 10.20 32.00 -2.00 29.53 54 -24.47 AV Horizontal
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Meter Antenna Orrected Emission
Frequency Reading Amplifier Loss Factor Factor Level Limits Margin  Detector
(MHz) (dBuV) (dB) (dB) (dB/m) (dB) (dBpV/m)  (dBuV/m) (dB) Type Comment
802.11ac BW20MHz
5725 41.98 44.20 10.00 32.00 -2.20 39.78 74 -34.22 PK Vertical
5725 31.32 44.20 10.00 32.00 -2.20 29.12 54 -24.88 AV Vertical
5725 42.08 44.20 10.00 32.00 -2.20 39.88 74 -34.12 PK Horizontal
5725 31.70 44.20 10.00 32.00 -2.20 29.50 54 -24.50 AV Horizontal
5850 42.36 44.20 10.20 32.00 -2.00 40.36 74 -33.64 PK Vertical
5850 31.49 44.20 10.20 32.00 -2.00 29.49 54 -2451 AV Vertical
5850 41.71 44.20 10.20 32.00 -2.00 39.71 74 -34.29 PK Horizontal
5850 30.85 44.20 10.20 32.00 -2.00 28.85 54 -25.15 AV Horizontal
802.11ac BW40MHz
5725 40.71 44.20 10.00 32.00 -2.20 38.51 74 -35.49 PK Vertical
5725 30.52 44.20 10.00 32.00 -2.20 28.32 54 -25.68 AV Vertical
5725 41.77 44.20 10.00 32.00 -2.20 39.57 74 -34.43 PK Horizontal
5725 31.16 44.20 10.00 32.00 -2.20 28.96 54 -25.04 AV Horizontal
5850 41.80 44.20 10.20 32.00 -2.00 39.80 74 -34.20 PK Vertical
5850 31.87 44.20 10.20 32.00 -2.00 29.87 54 -24.13 AV Vertical
5850 40.99 44.20 10.20 32.00 -2.00 38.99 74 -35.01 PK Horizontal
5850 31.81 44.20 10.20 32.00 -2.00 29.81 54 -24.19 AV Horizontal
802.11ac BW80OMHz
5725 41.11 44.20 10.00 32.00 -2.20 38.91 74 -35.09 PK Vertical
5725 30.85 44.20 10.00 32.00 -2.20 28.65 54 -25.35 AV Vertical
5725 41.28 44.20 10.00 32.00 -2.20 39.08 74 -34.92 PK Horizontal
5725 31.17 44.20 10.00 32.00 -2.20 28.97 54 -25.03 AV Horizontal
5850 41.53 44.20 10.20 32.00 -2.00 39.53 74 -34.47 PK Vertical
5850 30.73 44.20 10.20 32.00 -2.00 28.73 54 -25.27 AV Vertical
5850 41.29 44.20 10.20 32.00 -2.00 39.29 74 -34.71 PK Horizontal
5850 31.74 44.20 10.20 32.00 -2.00 29.74 54 -24.26 AV Horizontal
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4. CONDUCTED SPURIOUS EMISSIONS
4.1 APPLIED PROCEDURES / LIMIT

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency range
from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of =17
dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall not
exceed an e.i.r.p. of —27 dBm/MHz.

4.1.1 TEST PROCEDURE

Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 10th carrier harmonic
RB / VB (emission in restricted band) 1000 KHz/3000 KHz
Trace-Mode: Max hold

For Band edge
Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 5700 to 5725 MHz

Upper Band Edge: 5850 to 5870 MHz

RB / VB (emission in restricted band) 1000 KHz/3000 KHz
Trace-Mode: Max hold

Start/Stop Frequency

4.1.2 DEVIATION FROM STANDARD
No deviation.

4.1.3 TEST SETUP

ale [ ]

Spectrum Analyzer EUT

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load
attached to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct
the reading.

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 1000 kHz. In
order to make an accurate measurement, set the span greater than RBW.

4.1.4 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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4.1.5 TEST RESULTS
Note:

1.Above 26.5GHz amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has.
Band | (5.15-5.25GHz)

TX Spurious Emissions 802.11a Mode CH 36

Agilent Spectrum Analyzer - Swept S&
RL RF S0o AC SENSEINT ALIGN AUTO

Marker 1 5.185516460960 GHz | Trig: Free Run xgﬂgg&i;—;g\gr mﬁcq G456 Marker
PNO: Fast § &
IFGainLow ' htten: 30 48 per Select Markef,
Mkr1 5.185 5 GHz 1
Ref Offset 0.5 dB
10 geici__Ref 20.00 dBm -6.433 dBm
100
Normal
0.00 ‘
-10.0
-200
-27.00 dBm|
-30.0 Delta}
-40.0 =
SO0 T, L i F
oo Fixed
-70.0
Start 30 MHz Stop 40 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 68.4 ms (38000 pts,

FUNCTION FUNCTION ‘WIDTH FUMNCTION WALLIE

51855 GHz 6.433 dBm

Properties»

OWm~0 B Wk

10
1

MSG ‘STATUS |

TX Spurious Emissions 802.11a Mode CH 40

Agilent Spectrum Analyzer - Swept SA

L RF S0  AC SEMSEINT ALIGN AUTO I o o
Marker 1 5.206414379326 GHz | Avg Type: Log-Pwr wmaE[ -3 .56| FeakSearch
PNO: Fast (5 Trig: Free Run Avg|Hold:>100/100 TYPE [ il
IFGain:Low Atten: 30 dB [ R
R Oifaet 05 dB MKr1 5.206 4 GHz NextPeak
g;smw Ref 20.00 dBm -2.104 dBm
100 ‘
. ‘ Next Pk Right||
00
200
-27.00 dBm|
00 Next Pk Leftjf
-40.0
500 e o ’ iy i
e Marker Delta
-70.0
Start 30 MHz Stop 40GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 684 ms (38000 pts; MkrCF
[ % [ v [ FUNCTION ] FUNCTION W UNC LU
N f 5.206 4 GHz 2.104 dBm ‘
2
3
g Mkr—RefLvIj|
6
7 |
8
9 More
ﬁ 10f2
12

MSG ‘STATUS |
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TX Spurious Emissions 802.11a Mode CH 48

Agilent Spectrum Analyzer - Swept S&
RF S0Q  AC SEMNSE:INT ALIGN AUTO

L
Marker 1 5.244030632385 GHz | Avg Type: Log-Pwr TAE[T-5 56 Peak Search
n Trig: Free Run Avg|Held: 811100 T
ﬁgﬂ}.?ﬂ, & ptten: 30 d8 e
Ref OFfect05 db MKr1 5.244 0 GHZ] NextPeak
10 gic__Ref 20.00 dBm -6.422 dBm
100
oo 01 Next Pk Right||
-10.0
-200
300 Next Pk Left||
-40.0
500 WW
o Marker Delta||
-/0.0
Start 30 MHz Stop 40GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 68.4 ms (38000 pts,
Mkr—CF
L« ] v | FUNCTION ] FUNCTIONWIDTH U
N 5.244 0 GHz 6.422 dBm ‘
2
3
g Mkr—Ref Lvif
6
7 |
8
9 More|
1? 10f2
12
MSG ‘STATUS|
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TX Band edge 802.11a Mode CH 36

Agilent Spectrum Analyzer - Swept SA

L RF 50 AC SEMSEINT ALIGNAUTO 08:56:37 &M Jun 29, 2015
Start Freq 5.140000000 GHz | Avg Type: Log-Pwr TRACE[. - 356 Frequency
PNO: Fast Trig: Free Run Avg|Hold:> 100100 TVPE(M
: FFPPPFP
IFGain:Low Atten: 26 dB DET
Ref Offset 05 dB Mkr1 5.150 00 GHz Auto Tune
1L%’dstdiv Ref 15.00 dBm -63.006 dBm
2 CenterFreq|
500 £.160000000 GHz|
-160
-250 Jl/ 00 dBm}
- StartFreq||
-350
[T 5.140000000 GHz
-450 e L
50 Al "
B5.0 [t ""!“““"“ o Stop Freq|j
750 £.180000000 GHz|

Start §.14000 GHz
Res BW 100 kHz

Stop $.18000 GHz

#VBW 300 kHz

| CF Step
4.000000 MHz

MKH] MODE|
N f

© 0~ B W

10
1

5.150 00 GHz

Sweep 3.87 ms (1001 pts)

Man

FONCTIGN WIDTH FUNCTION
-£3.006 dBm |

Freq Offset
0Hz

MSG

‘STATUS |

TX Band edge 802.11a Mode CH 48

Agilent Spectrum Analyzer - Swept SA

S0Q  AC

SEMSEINT ALIGM AUTO 05:44:49 PM ILUn 27, 2016

Marker 1 5.249240000000 GHz | Avg Type: Log-Pwr TRACE]. - 3156 Marker
PNO: Fast (5 Trig: Free Run Avg[Held:>100/100 TYPE Lﬂm
IFGain:Low Atten: 30 dB DET Select Markerb
Mkr1 5.249 24 GHz 1
Ref Offset 0.5 dB
19 daidiv Ref 20.00 dBm -31.781 dBm
100
0.00 Normal
- e e Py S e S ey
e R. ’\1\ -27.00 dBm|
300
A W VRS m\f\.fv\f
500 WW\W
o Fixed
700
Start 5.24000 GHz Stop 5.26000 GHz

Res BW 100 kHz

#VBW 300 kHz Sweep 1.93 ms (1001 pts)

© 0~ G B Wk

10
11

5.249 24 GHz

=31.781 dBm

Properties»

MSG

‘STNUS |
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Report No.: STS1606154F02

TX Spurious Emissions 802.11n(HT20) Mode CH 36

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SEMSEIINT ALIGNAUTO
Marker 1 5.187606252796 GHz | Avg Type: Log-Pur WacE[ oo 5g| FeakSearch
PNO: Fast (50 Trig: Free Run Avg|Hold:>100/100 TYPE [ ikt
IFGain:Low Atten: 30 dB pET|P MM NN
Ref Offsct05 dB Mkr1 5.187 6 GHZ NextPeak
Eggstdiv Ref 20.00 dBm -2.566 dBm
10.0 ‘
oo ‘1 Next Pk Right||
-10.0
-200
300 Next Pk Left]
-40.0
500 Lo
e Marker Delta
-70.0
Start 30 MHz Stop 40 GHz

Res BW 1.0 MHz

#V/BW 3.0 MHz

| MKr—CF

Sweep 68.4 ms (38000 pts

FUNC

FUNCTION

-2.566 dBm

Mkr—RefLvl|

More
10f2

% ]

N 5.187 6 GHz
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1
2
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TX Spurious Emissions 802.11n(HT20) Mode CH 40

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SEMSEIINT ALIGN AUTO
Marker 1 5.207110976605 GHz | Avg Type: Log-Pur WacE[ oo 5g| FeakSearch
PNO: Fast (50 Trig: Free Run Avg|Hold: 57/100 TYPE [ ikt
IFGain:Low Atten: 30 dB pET|P MM NN
NextPeak
Ref Offset 0.5 dB Mkr1 5.207 1 GHz
Eggstdiv Ref 20.00 dBm -1.901 dBm
10.0 1
0.0 Next Pk Right||
-10.0
-200
300 Next Pk Left]
-40.0
-50.0
e Marker Delta
-70.0
Start 30 MHz Stop 40 GHz

Res BW 1.0 MHz

#V/BW 3.0 MHz

Sweep 68.4 ms (38000 pts

Om~ G Wh
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5207 1 GHz

FUNCTION

FUNC

-1.801 ¢Bm

Mkr—RefLvl|

More
10f2
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TX Spurious Emissions 802.11n(HT20) Mode CH 48

Agilent Spectrum Analyzer - Swept SA

L RF S0 AC SEMSEINT ALIGM AUTO
Marker 1 5.246817021501 GHz Avg Type: Log-Pwr mace[ 5 os| FeakSearch
PNO: Fast Trig: Free Run Avg|Held: 811100 TYPE(M
IFGain:Low Atten: 30 dB DeT|P MM NN
Rof Offect05 dB MKr1 5.246 8 GHZ NextPeak
10 gBidiv__Ref 20.00 dBm -1.106 dBm
100 ‘ 1 .
Do Next Pk Rightj|
-10.0
-20.0
-30.0 Next Pk Left]
-40.0
500 |t gttt A
e Marker Delta||
-70.0
Start 30 MHz Stop 40 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 68.4 ms (38000 pts;
Mkr—CF
I S R ON
f 5.246 8 GHz -1.106 dBm ‘
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3
g Mkr—RefLvij|
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Page 39 of 128 Report No.. STS1606154F02

TX Band edge 802.11n(HT20) Mode CH 36

Agilent Spectrum Analyzer - Swept SA

L RF 50 AC SEMSEINT ALIGNAUTO 05:47:33 PM Jun 27, 20156
Marker 1 5.150160000000 GHz \ Avg Type: Log-Pur maCE[ 5 5 e Marker
PNO: Fast Trig: Free Run Avg|Hold:> 100100 TVPE(M
IFGain:Low Atten: 30 dB per|* I SelectMarkerb
Mkr1 5.150 16 GHz| 1
Ref Offset0.5 dB
10 geici__Ref 20.00 dBm -60.430 dBm
10.0
Do Normal
-10.0
-200 Pt T !
f’v 27 .00 dBy
-300 :r‘.' Delta}l
-40.0
500 .1 M M,.ﬂ
B0 e : S R Fixed
-70.0
Start 5.14000 GHz Stop 5.18000 GHz

Res BW 100 kHz

#VBW 300 kHz

I S
f 5.150 16 GHz

Sweep 3.87 ms (1001 pts)
FUNCTI DTH T

FUNCTIC

£0.430 dBm

Properties»
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TX Band edge 802.11n(HT20) Mode CH 48

Agilent Spectrum Analyzer - Swept SA

L RF 50 AC SEMSEINT ALIGNAUTO 05:48:53 PM Jun 27, 2015 Mark
Marker 1 5.250640000000 GHz | Avg Type: Log-Pwr TRACE[ 055 6 arker
PNO: Fast (5 Trig: Free Run Avg[Held:>100/100 TYPE Lﬂm
FGainlow Aten:30 48 o Select Marker
Ref Offset 0.5 dB Mkr1 5.250 64 GHz 1
19 daidiv Ref 20.00 dBm -35.599 dBm
100
0.00 Normal
-10.0 WW{VWWW\
-20.0 "\
300 "\,\‘\41 Delta}l
400
T REERTA WAVRer E N
o Fixed
700

Start 5.24000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 5.26000 GHz
Sweep 1.93 ms (1001 pts)

5.250 64 GHz
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Report No.: STS1606154F02

TX Spurious Emissions 802.11n(HT40) Mode CH 38

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SEMSEIINT ALIGNAUTO
Marker 1 5.206414379326 GHz | Avg Type: Log-Pur WacE[ oo 5g| FeakSearch
PNO: Fast (50 Trig: Free Run Avg|Hold:>100/100 TYPE [ ikt
IFGain:Low Atten: 30 dB pET|P MM NN
Ref Offsct05 dB MKr1 5.206 4 GHz NextPeak
Eggstdiv Ref 20.00 dBm -5.510 dBm
10.0 ‘
oo ‘1 Next Pk Right||
-10.0
-200
300 Next Pk Left]
-40.0
00 W . it VMM
e Marker Delta
-70.0
Start 30 MHz Stop 40 GHz

Res BW 1.0 MHz

#V/BW 3.0 MHz

| MKr—CF

Sweep 68.4 ms (38000 pts

FUNC

FUNCTION

5510 ¢dBm

Mkr—RefLvl|

More
10f2

% ]

N 5.206 4 GHz
2
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TX Spurious Emissions 802.11n(HT40) Mode CH 46

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SEMSEIINT ALIGNAUTO
Marker 1 5.243334035106 GHz | Avg Type: Log-Pur WacE[ oo 5g| FeakSearch
PNO: Fast (50 Trig: Free Run Avg|Hold: 88/100 TYPE [ ikt
IFGain:Low Atten: 30 dB pET|P MM NN
Ref Offsct05 dB MKr1 5.243 3 GHzZ NextPeak
10 dBidiv Ref 20.00 dBm -4.511 dBm
10.0 ‘
- ‘1 Next Pk Right]|
-10.0
-200
300 Next Pk Left]
-40.0
00 PSP ™" e o
e Marker Delta
-70.0
Start 30 MHz Stop 40 GHz

Res BW 1.0 MHz

#V/BW 3.0 MHz

Sweep 68.4 ms (38000 pts

Om~ G Wh
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52433 GHz

FUNCTION

FUNC

4516 ¢Bm

Mkr—RefLvl|
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Band edge
TX Band edge 802.11n(HT40) Mode CH 38

Agilent Spectrum Analyzer - Swept SA

L RF 50 AC SEMSEINT ALIGNAUTO 05:50:56 PM Jun 27, 2015
Marker 1 5.160200000000 GHz \ Avg Type: Log-Pur mACE[ 5 5 e Marker
PNO: Fast Trig: Free Run Avg|Hold:> 100100 TVPE(M
4 Atten: 30 dB per|P WM M N
IFGain:Low en: Select Markerb
Mkr1 5.160 20 GHz| 1
Ref Offset0.5 dB
10 geici__Ref 20.00 dBm -50.473 dBm
10.0
Do Normal
-10.0
o N N B Y aica, )
{ -27.00 dbi
-300 V’/ Delta}l
-40.0 1
500 : s G
e Fixed
-70.0
Start 5.14000 GHz Stop 5.19000 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pts)
FUNCTI DTH FUNCTIC

I S A
f 5.160 20 GHz £0.473 dBm

Properties»
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TX Band edge 802.11n(HT40) Mode CH 46

Agilent Spectrum Analyzer - Swept SA
L RF S0Q  AC SEMSE!INT ALIGN AUTO 05:52:07 PM Jun 27, 2016

Marker 1 5.252470000000 GHz | Avg Type: Log-Pwr RacE|. -5 156| FeakSearch
PNO: Fast (5 Trig: Free Run Avg|Hold:>100/100 TYPE [ il
IFGain:Low Atten: 30 dB DET|F MM
Ref Offset 05 dB Mkr1 5.252 47 GHz NextPeak
19 daidiv Ref 20.00 dBm -43.294 dBm
100 )
0o Next Pk Rightj]
00
200 ]FWMV ikl the i o b M T
-30.0 Next Pk Left]
-40.0
500
e Marker Delta
700
Start 5.23000 GHz Stop 5.26000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.93 ms (1001 pts)
Mkr—CF
[ v [ _FU
5.252 47 GHz -43.294 dBm ‘
2
3
g Mkr—RefLvij|
6
7 \
8
9 More
1‘1) 10f2
12
MSG ‘ST&TUS|
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Rep

ort No.: STS1606154F02

TX Spurious Emissions 802.11ac(HT20) Mode CH 36

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SENSEINT ALIGN AUTO
Marker 1 5.186213058238 GHz | Avg Type: Log-Pwr TacE[-35e| FeakSearch
n Trig: Free Run Avg|Hold: 4100 TYPE [ ikt
.E";‘;’i}f{’;‘,f: Atten: 26 dB TP PPPPP
NextPeak
Ref Offset 0.5 dB Mkr1 5.186 2 GHz
10 dBidiv Ref 15.00 dBm -14.077 dBm
£.00
500 1 Next Pk Rightj]
150
250 o0E
360 Next Pk Leftjj
450
550
- ‘ Marker Delta
anl ‘ ‘ ‘ ‘
Start 30 MHz Stop 40GHz

Res BW 100 kHz

#VBW 300 kHz

| MKr—CF

I
N 51862 GHz

Om~ G Wh

10
1

Sweep 2.53 s (38000 pts

14077 dBm

FUNC

Mkr—RefLvl|

More
10f2

MSG
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TX Spurious Emissions 802.11ac(HT20) Mode CH 40

Agilent Spectrum Analyzer - Swept SA
50 Q

L RF AC
Marker 1 5.205717782047 GHz

SEMSEINT ALIGM AUTO

Peak Search

PNO: Fast Cp)
IFGain:Low

‘ Avg Type: Log-Pwr TRACE[ |
Trig: Free Run Avg|Hold: 21100 TYPE
Atten: 26 dB DET

G156
M bihih
FFFFPP

Ref Offset0.5 dB
Ref 15.00 dBm

Mkr1 5.205 7 GHz
-12.855 dBm

10 dBidiv
Log

500

-5.00

-160

NextPeak

Next Pk Right|]

=250

=350

450

Start 30 MHz
Res BW 100 kHz

Stop 40GHz
Sweep 2.53 s (38000 pts

Next Pk Left]

Marker Delta

| Mkr—CF|

52057 GHz
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-12.852 dBm
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TX Spurious Emissions 802.11ac(HT20) Mode CH 48

Agilent Spectrum Analyzer - Swept S&
RF S0Q  AC SEMNSE:INT ALIGN AUTO

L
Marker 1 5.248210216058 GHz \ Avg Type: Log-Pwr WAE[[=3i5g| Feak Search
n Trig: Free Run Avg|Held: 31100 T
|Fé‘3i}.ff’.f},,‘:’ Atten: 26 dB verlp PR R PP
NextPeak
Ref Offset 0.5 dB Mkr1 5.248 2 GHz
10 gic__Ref 15.00 dBm -12.444 dBm
5.00
o Next Pk Right|
-14.0
=250
350 Next Pk Left||
-450
-65.0
i Marker Delta||
-75.U| ‘ ‘
Start 30 MHz Stop 40GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.53 s (38000 pts
Mkr—CF
I S R A R 1 N R ;
N 5.248 2 GHz 12.444 dBm ‘
2
3
g Mkr—Ref Lvif
6
7 I
8
9 More|
ﬁ 10f2
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e 802.11ac(HT20) Mode CH 36

Report No.:. ST

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SEMSEINT ALIGM AUTO 08:57:04 AM 1un 29, 2016
Start Freq 5.140000000 GHz | Avg Type: Log-Pwr TRACE[ - 3156 TracelDet
PNO: Fast Trig: Free Run Avg|Hold:> 100100 TYPE LAP e
IFGain:Low Atten: 26 dB DET Select Traceb
MEKr1 5.150 00 GHz 1
Ref Offset 0.5 dB
10 geici__Ref 15.00 dBm -63.416 dBm
500 _
sm Clear Write|
150 Pumbabaronplug
250 f' sodEm
-36.0 M.“’Ir Trace Average}
e i WMW'"W" -
550 1 e
550 et o Mttt S = m’ e M
) " Max Hold}j
750
Start 5.14000 GHz Stop 5.18000 GHz
Res BW 100 kHz #VBW 300 kHz

Sweep 3.87 ms (1001 pts)

I T
f 5.150 00 GHz

FUNCTI DTH FUNCTIC

FUNCTION

£3.416 dBm

View/Blank
Trace On

MSG

‘STATUS |

TX Band edge 802.11ac(HT20) Mode CH 48

Agilent Spectrum Analyzer - Swept SA

L RF 50 AC SEMSEINT ALIGNAUTO 08:57:36 AM Jun 29, 2015 Mark
Marker 1 5.250000000000 GHz | Avg Type: Log-Pwr TRACE[ 515 6 arker
PNO: Fast (5 Trig: Free Run Avg[Held:>100/100 TYPE Lﬂm
FGainlow Aten:26 48 e Select Marker
Ref Offset 0.5 dB Mkr1 5.250 00 GHz 1
19 daidiv Ref 15.00 dBm -35.228 dBm
500
500 Normal
160 Ao A e Y T e A e M A T
-250 ‘\'~ 1 00 dE,
360 U\""““'w Deltall
450 IR/ LN - S
550
e Fixed
750
Start 5.24000 GHz Stop 5.26000 GHz

Res BW 100 kHz IVBW

300 kHz Sweep 1.93 ms (1001 pts)

525000 GHz
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-35.228 dBm
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Report No.: STS1606154F02

TX Spurious Emissions 802.11ac(HT40) Mode CH 38

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SENSEINT ALIGN AUTO
Marker 1 5.186213058238 GHz | Avg Type: Log-Pwr TacE[-35e| FeakSearch
n Trig: Free Run Avg|Hold: 4100 TYPE [ ikt
.E";‘;’i}f{’;‘,f: Atten: 26 dB TP PPPPP
NextPeak
Ref Offset 0.5 dB Mkr1 5.186 2 GHz
10 dBidiv Ref 15.00 dBm -16.439 dBm
£.00
500 1 Next Pk Rightj]
150
250 o0E
360 Next Pk Leftjj
450
550
- Marker Delta|
anl ‘ ‘
Start 30 MHz Stop 40GHz

Res BW 100 kHz

#VBW 300 kHz

| MKr—CF

Sweep 2.53 s (38000 pts

FUNCTION

FUNC

-16.439 dBm

Mkr—RefLvl|

More
10f2

% ]

N 5.186 2 GHz
2
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5
]
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2
MSG
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TX Spurious Emissions 802.11 ac(HT40) Mode CH 46

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SENSEINT ALIGN AUTO
Marker 1 5.246817021501 GHz | Avg Type: Log-Pwr TacE[-35e| FeakSearch
N Ttig: Free Run Avg|Hold: 3100 TYPE |IM it
[PNO: Fast (ot ten: 26 4B perfP FRRPP
Ref Offset 0.5 dB Mkr1 5.246 8 GHZ NextPeak
10 dBidiv Ref 15.00 dBm -15.377 dBm
£.00
500 1 Next Pk Rightj]
-150
-250 Q0de:
el Next Pk Left|
-45.0
-55.0
- Marker Delta|
JSDl ‘ ‘ ‘
Start 30 MHz Stop 40GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 2.53 s (38000 pts

Om~ G Wh

10
1

52468 GHz

-16.377 dBm

FUNCTION

FUNC

| MKr—CF

Mkr—RefLvl|

More
10f2
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Band edge
TX Band edge 802.11 ac(HT40) Mode CH 38

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SEMSEINT ALIGM AUTO 08:40:27 AM Jun 29, 2016 .
Display Line -27.00 dBm | Avg Type: Log-Pwr TRACE[. - 3156 Display
PNO: Fast 50 Trig: Free Run Avg|Hold:> 100100 TVPE(M
IFGain:Low Atten: 10 dB cerfP PPPPP
jon®
Ref Ofset05 dB Mkr1 5.150 00 GHz|| Annetation
1L%’dstdiv Ref 10.00 dBm -42.323 dBm
0.00
-10.0 JJWWMM Titler
o J -27.00 dBm|
-30.0 1 il .
400 B e Graticule|
Vsnn f e On Off|
00—
-60.0
700 DisplayLine
’ -27.00 dBm
-80.0
Start 5.14000 GHz Stop 5.19000 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (601 pts)
FUNCTI DTH FUNCTIC

I S A
f 5.150 00 GHz 42323 dBm

System
Display»
Settings

MSG ‘STATUS |

TX Band edge 802.11 ac(HT40) Mode CH 46

Agilent Spectrum Analyzer - Swept SA
L RF S0Q  AC SEMSEINT ALIGN AUTO 08:44:45 AM JUn 29, 2016 Ext | Gai
Preamp Gain -5.00 dB ‘ Avg Type: Log-Pwr TRACE|1 23456 Xternal zain

: Trig: Free Run Avg|Hold:>100/100 TYPE [ bt
PNO: Fast
IFGain:Lanw(:j Atten: 16 dB werP PPPPP

Ext Preamp)
Mkr1 5.250 00 GHz 5.00 dB
Ref Offset 0.5 dB
E%gBldiv R:f 1;.e00 dBm -33.743 dBm

000

-10.0

=200

i Al
300 ‘L\Q‘\_

400 P e

-50.0

-60.0
-7nn

-B0.0

Start 5.23000 GHz Stop 5.26000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.88 ms (601 pts)

-
525000 GHz 33743 dBm
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Band I (5.15-5.25GHz)
TX Spurious Emissions 802.11ac(HT80) Mode CH 42

Agilent Spectrum Analyzer - Swept SA
L RF S0e  AC SEMSEINT| ALIGN AT E
'Start Freq 30.000000 MHz | Avg Type: Log-Pwr RACE[ 56 requency

n Ttig: Free Run Avg|Hold: 13/100 TYPE |IM it
[PNO: Fast (ot ten: 26 4B perfP FRRPP
Rof Offect 05 dB MKr1 5.226 6 GHz AutoTune
10 dBidiv Ref 15.00 dBm -18.677dBm|— |
st CenterFreq||
-5.00 1 13.265000000 GHz
-15.0 ‘
-250
. StartFreq||
) 30.000000 MHz
-45.0
-55.0
5.0 StopFreq(
750 26500000000 GHz
Start 30 MHz Stop 40 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.53 s (38000 pts; 2,647000000 GHal
[ x| ¥ [ FUNCTION | FUNCTION'WIDTH FUNCTION VALUE Auto Man
N f 5.226 6 GHz 18,677 dBm ‘
2
3 Freq Offset
5 0Hz
]
7
8
9
10
11
|12
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TX Band edge 802.11ac(HT80) Mode CH 42 Left

Agilent Spectrum Analyzer - Swept SA

L RF S0 AC SEMSEINT ALIGM AUTO 08:41:31 AM Jun 29, 2016
Stop Freq 5.210000000 GHz | Avg Type: Log-Pur mace[ o 5|  Frequency
PNO: Fast Trig: Free Run Avg|Hold:> 100100 TVPE(M
: Fa FFPPPFP
IFGain:Low Atten: 10 dB DET
Auto Tune,
Ref Offset 0.5 dB Mkr1 5.150 00 GHz
10 geici__Ref 10.00 dBm -41.916 dBm
o CenterFreq||
-0 F« e — R i e £.175000000 GHz|
-200
J -27.00 dB|
o 1 ] i StartF
artFreq|
0o m——e
o HMH“*WW&”” 5.140000000 GHz
-60.0
-70.0 Stop Freq(
800 £.210000000 GHz|
Start 5.14000 GHz Stop 5.21000 GHz CFStep
Res BW 100 kHz #VBW 300 kHz Sweep 6.72 ms (601 pts) | 7.000000 M2
FUNCTION WIDTH FUNCTION VALUE Auto Man
N f 6.150 00 GHz 41,916 dBm ‘
2
3 Freq Offset
5 0Hz
6
7
8
9
10
1
12
MSG ‘STATUS|

TX Band edge 802.11ac(HT80) Mode CH 42 Right

Agilent Spectrum Analyzer - Swept SA

L RF 508 AC SEMSEINT ALIGMAUTO 08:45:27 &M Jun 29, 2015
Start Freq 5.210000000 GHz | Avg Type: Log-Pwr TRACE[. - 3156 Frequency
PNO: Fast o 11i9: Free Run Avg|Held:>100/100 THPE W fitfitiotds
IFGain:Low Atten: 16 dB cerfP PPPPP
Ref Offset 05 dB Mkr1 5.250 00 GHz Auto Tune
1L%’dstdiv Ref 10.00 dBm -36.257 dBm
o CenterFreq||
00 6.235000000 GHz
00 WWMMWWWWWL
-27.00 dBm|
300 i
ann el o, StartFreq||
T 5210000000 GHz,
-50.0
-60.0
-70.0 Stop Freq(
00 §.260000000 GHz
Start 5.21000 GHz Stop 5.26000 GHz

Res BW 100 kHz

#VBW 300 kHz

| CF Step
5.000000 MHz

I T
f 5.250 00 GHz

Sweep 4.80 ms (601 pts)
FURCTI DTH FUNCTION VALUE Auto Man
-36.257 dBm ‘
Freq Offset
0 Hz
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Band IV (5.725-5.85GHz)
TX Spurious Emissions 802.11a Mode CH 149
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TX Spurious Emissions 802.11a Mode CH 157
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TX Spurious Emissions 802.11a Mode CH 165
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Band edge
TX Band edge 802.11a Mode CH 149

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11a Mode CH 165
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Band IV (5.725-5.85GHz)
TX Spurious Emissions 802.11n(HT20) Mode CH 149

Agilent Spectrum Analyzer - Swept SA

L RF S0e  Aac SENSEINT ALIGN ALTO
Marker 1 5.752546645964 GHz | Avg Type: Log-Pwr wacE[ - sa5a| FeakSearch
PNO: Fast (5 Ttig: Free Run Avg|Held: 371100 TYPE |IM it
IFGain:Low Atten: 16 dB peT|P [ R
NextPeak
Ref Offset 0.5 B Mkr1 5.752 5 GHz
10 dgidiv__ Ref 10.00 dBm 2825dBmjt
Loa P
000
o Next Pk Right|
200
300
400 Next Pk Leftjj
-50.0
0.0
e Marker Delta
00
Start 30 MHz Stop 40 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 68.4 ms (38000 pts; MKrCF
% [ v [ FUNCTION [ FUNCTIONW
N 57525 GHz 2.825 dBm |
2
3
g Mkr—RefLvlf
]
7 I
8
9 More|
1? 10f2
2
IMSG ‘STATUS|

TX Spurious Emissions 802.11n(HT20) Mode CH 157
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TX Spurious Emissions 802.11n(HT20) Mode CH 165

Agilent Spectrum Analyzer - Swept S&
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TX Band edge 802.11n(HT20) Mode CH 149

Report No.:. ST

606154F02

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11n(HT20) Mode CH 165
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Band IV (5.725-5.85GHz)
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TX Spurious Emissions 802.11n(HT40) Mode CH 151

Agilent Spectrum Analyzer - Swept SA
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TX Spurious Emissions 802.11n(HT40) Mode CH 159
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Band edge

TX Band edge 802.11n(HT40) Mode CH 151

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11n(HT40) Mode CH 159
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TX Spurious Emissions 802.11ac(HT20) Mode CH 149

Agilent Spectrum Analyzer - Swept SA
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TX Spurious Emissions 802.11ac(HT20) Mode CH 157

Agilent Spectrum Analyzer - Swept SA
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TX Spurious Emissions 802.11ac(HT20) Mode CH 165

Agilent Spectrum Analyzer - Swept SA
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Band edge

TX Band edge 802.11ac(HT20) Mode CH 149

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11ac(HT20) Mode CH 165
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Band IV (5.725-5.85GHz)
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TX Spurious Emissions 802.11ac(HT40) Mode CH 151

Agilent Spectrum Analyzer - Swept SA
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TX Spurious Emissions 802.11ac(HT40) Mode CH 159

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11ac(HT40) Mode CH 151

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11ac(HT40) Mode CH 159

Agilent Spectrum Analyzer - Swept S&
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Band IV (5.725-5.85GHz)
TX Spurious Emissions 802.11ac(HT80) Mode CH 155

Agilent Spectrum Analyzer - Swept SA
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Band edge
TX Band edge 802.11ac(HT80) Mode CH 155 Left

Agilent Spectrum Analyzer - Swept SA
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TX Band edge 802.11ac(HT80) Mode CH 155 Right

Agilent Spectrum Analyzer - Swept SA
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